SARIKRE ITRALIA

TOSAERBA SARP

TLE48-VRS441

ESPLOSO RICAMBI

Via Spina, 9 — C.P. 103 — 36033 ISOLA VICENTINA (VI) ITALIA
Tel. 0444 977655 r.a. — Fax 0444 977200 — E-mail info@sabreitalia.com — http://www.sabreitalia.com
P.1. IT00498100247 - R.l. VI/116-7564 - R.E.A. V1132452 - CARIVERONA BANCA S.p.A. ISOLA VIC.NA - ABI 06355 - CAB 60430 - c/c 249-5-52




Gear case and Driving apparatus | Dafe : 03. Feb, 2009 Revision : 01 Page : 13
Brand: SARP Model :  VRS441 Praduct Code : 370084 / 124312-104
/
1 7
| 4
| e i 6
~ /S I f > A
I %f
| ‘
B
$ /i 12
[ .
@ |
|
i
, 1
@ I\ |
\ Co T
AT L
13 o
RER1 pARTS No PARTS NAME ATY | ppieg( ) [RECOMM(S)|  pevarks
Na. ! INCLEUDING Lot. 100
1 [ 71008 7320 ] GEAR CASE ASSY 1
2 | 71130 | 181, MAIN PIPE C.P. 1
3 | 64011 [ 231" MAIN SHAFT 1
4 | 71056 | 295 THROTTLE LEVER ASS'Y 1
5 | 71077 | 122 FLEX. CONNECTOR ASS'Y 1
6 | 423n Josas! SOCKET SCREW FLANGE 1 M5 x 35
7 171015 | 189, ELEX. ASS'Y 1
8 | 64007 | 1691 FLEX. CASE C.P. 1
g | 64021 [ 135 FLEX. SHAFT 1
10 | 2178 {25001 O-RING 1
11 ! CAP 2
12 { 71010 | 272 , CLUTCH CASE ASS'Y 1
13 | 416N |o6207 SOCKET SCREW 4 M x 20 (SW,PW)
14 | 51002 [ 127 ] WIRE HOLDER 2

I
1
i
i
£
I
|
1
|
T
I
1
1
T
|
i




Handle and Fitting Date ; 03. Feb, 2009 Revision : 01 Page : 213
Brand: SARP Mode! :  VRS441 Product Code : 370084 / 124312104
1l6
18

24
=y 29 30 31
28
26—
25— 27—~
PARTS LIST
REF| PARTS No. PARTS NAME QTY 1 price( ) [RECOMMAR)|  meEMARKS

No. INCLUDING Lot.100

1 [ 36122 [ 1227 KNAPSACK FRAME 1

2 [ 91027 [ 135 KNAPSACK PAD 1

3 | 11121 1106 '104] SUPPORT C.P. (VIBRO-ISOLATING) 1

4 | 36005 | 167 , RUBBER 3

5 | se4l |osom U-FLANGE NUT 3 B

6 | se1L [osoo! U-HEXAGON NUT 3 M6

7 | 6BO36 | 125 | WASHER 3

8 | 71203 | 158 SUPPORT ASS'Y (ENGINE) 1

9 | 11020 | 153, ENGINE SUPPORT 1
10 { 31013 | 1141 BASE BOLT 1
11 | 68036 | 196 ! WASHER 1
12 | 8711 {1000, FLANGE NUT 1 M10
13 | 513L |10007 HEXAGON NUT 1 M10
14 | 38071 [ 144 | BAND 1
15 | 661l {1000, SPRING LOCK WASHER 1 M10
16 | 71304 | 118 ! SINGLE HANDLE SET 1
17 | 51023 | 153 | SINGLE HANDLE 1
18 | 71138 | 117 HANDLE BRACKET SET 1
19 | 416N |0535] SOCKET SCREW 4 M5 x 35 (SW,PW)
20 | 51116 | 161 | HANDLE BRACKET 1
21 | 71038 | 172 GUARD BAND SET 1
22 | 412N [0615, SOCKET SCREW 2 ME X 15
23 | 11029 | 1327 SAFETY GUARD BAND 1
24 | 11029 [ 139" SAFETY GUARD BAND 1
25 | 71303 | 114, SAFETY GUARD SET 1
26 | 91014 | 177! BLADE 1
27 | 474L Josto, {+)TAPPING SCREW 2 4x10
28 | 36044 [ 107 1 BLADE COVER 1




Handle and Fitting

Date : 03. Feb, 2009 Revision :

01

Page :

3/3

Brand: SARP

Model :  VRS441

Product Code :

370084 / 124312-104

[ 29 30 31
28
26—
25mmd 27 —
PARTS LIST

REF-1 pARTS No PARTS NAME OTY | pricg( ) [RECOMM.%)|  peMARKS
No. ) INCLUDING Lot 100

29 | 66006 | 117 : BOX SPANNER 1 17 % 18+Screw driver

30 | 66007 | 103 LWRENGCH 1 4mm

31 | 66007 | 104 ¢ L WRENCH 1 5mm




GEAR CASE ASS’Y Date : 26. Jan, 2009 Revision : 01 Page: 1M

Product code : 71008-320 Model :  X2600,F350,VRS302,VRS400,VR, VR 440,540

,’.-”’— 17 +
1 16 /
i 8 \ .
i 9 \@
| 7
I
1
1
1
1
i
i
i
i
i
i
]
E
]
]
]
I
1
1
I =
(9]
— 7
[
|
1
1
1
1
1
f
I
I
l
|
|
]
]
]
]
E]
1
H
]
]
¥
]
: i
s\\\\ 14 _@

REF. QTY RECOMM.(%)

No. | PARTS No. PARTS NAME eriomal PRICEC ) os REMARKS
1} 71008 | 320 | GEAR CASE ASS'Y 1 ¢ 26
2 | 51001 | 267 GEAR CASE 1
3 | 78001 [ 150! BEVEL GEAR 1
4 | 64001 | 144 | SPLINE SHAFT 1
5 | o138 |oszo! BEARING 1 529
6 | 9198 le201! BEARING 1 6201C3
7 | 7800z | 174 BEVEL PINION 1
8 | 9128 i6000! BEARING i 600022
9 { 9138 {6000, BEARING 1 6000
10 | 81002 | 1281 OIL SEAL 1 TC17328
11 | 61001 | 119! SPLINE SLEEVE 1
12 | 11001 [ 150, HOLDER(A) 1
13 | 11002 [ 126 ! HOLDER(B) 1
14 | 31001 [ 106, SAW LOCK NUT 1
15 | 11027 | 1191 STABILIZER 1
16 | 812v_[1000! C-SNAP RING 1 ¢ 10
17 | 811V |2600, C-SNAP RING 1 ¢ 26
18 | 811V [3200! C-SNAP RING 1 ¢ 32
19 | 322N [0810] (HYHEXAGON BOLT 1 M8x10
20 [ 412N |0620, SOCKET SCREW 1 MBx20
21 | 413N Jos15! SOCKET SCREW (WISW) 1 M5x15

i
!
T
t
!
{
I




CLUTCH CASE ASS'Y Date:  14. Jan, 2009 Revisian ; 00 Page: 171
Product code : 71010-272 Model: VRS
8
9
10
4 3
11 5 ;
iy 7 ° g
oy - ‘\;\’//
e ”””’ \
REF. QTY RECOMM.(%)
No. | PARTS No. PARTS NAME moumma] PRICEC ) | iroo REMARKS
1] 71010 [ 272 ] CLUTCH CASE ASS'Y 1
2 | 51030 | 198, CLUTCH CASE 1 $26
3| 11014 [ 176 CLUTCH DRUM C P. 1
4 | 811v [3500, C-SNAP RING 1 ¢35
5 | 916B ]62021 BEARING 1 6202 DD €3
6 | 9178 [6202] BEARING 1 620277 C3
7 | s12v {1500, C-SNAP RING 1 $15
8 | 31034 197! PIN 1
9 | #8013 | 135 , SPRING 1
10 | 828V {04001 U-SNAP RING 1
11 | 36065 | 254 ! COVER 1




vl—¢

PARTS LIST

46014-599-01

THROTTLE LEVER ASS'Y 17 09. May, 2008

R|  PARTS No. PARTS NAME lﬁC{IDlN | PRICE( ) |FECOMME)| - REMARKS

1 | 71056 : 295 : THROTTLE LEVER ASS'Y 1 ¢ 26

2 | 51126 | 178 LEVER HOLDER 1

3 | 51126 ! 179 ! LEVER HOLDER 1

4 | 11095 |, 178, | LEVER 1

5 | 68013 1 318 1 SPRING 1

6 | 11095 : 179 : LEVER 1

7 | 36092 | 112 HALF GAS LEVER 1

8 | 51104 '147 T | GUIDE i

9 | 68013 | 319 , SPRING 1

10 | 71148 ' 177 1 STOP SWITCH ASS'Y 1

11 | 41003 | 202, | TUBE 1

12 | 91001 1 344 | THROTTLE WIRE 1

13 | 474N 10420 (+)TAPPING SCREW 5 4x20

14 372N 10520, (+/-)SCREW 2 M5x20






